3.9.7 Setup Photos

Setup for measurements below 1 GHz (NORA-W101)

Setup for measurements above 1 GHz (NORA-W101)
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EUT Test Setup (NORA-W101)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Setup for measurements below 1 GHz for Variant 1 (NORA-W106 with
PCB antenna)

Setup for measurements above 1 GHz for Variant 1 (NORA-W106 with
PCB antenna)
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EUT Test Setup for Variant 1 (NORA-W106 with PCB antenna)
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Setup for measurements below 1 GHz for Variant 2 (NORA-W101 with
external antenna PN PRO-IS-237)

Setup for measurements above 1 GHz for Variant 2 (NORA-W101 with
external antenna PN PRO-I1S-237)
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EUT Test Setup for Variant 2 (NORA-W101 with external antenna PN
PRO-IS-237)
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ANNEX A Transmitter spurious emissions

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Rohde & Schwarz HK 116

3m
Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-09-02
Index 166
RadiMation
— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak
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50

Electrical Field (dBuV/m)

40

30

60M 8Mm 100Mm 120M 140M 160 M 200M

Frequency (Hz)
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HK 116

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
2022-09-02

Index 168
RadilMation

RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak
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Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status  Polarization
Difference
168.0528 MHz 20.2 dBpV/m 43.5 dBpV/m -23.3dB Pass Vertical
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HK 116

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-09-02
Note:
Index 169
RadilMation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
o0
80 :
70
60 u
g L
S wf
§ a0 —
30 :

60M 8Mm
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Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-08-29

RBW: 120 kHz, Horizontal Max Quasi Peak

Index 151
RadilMation

RBW: 120 kHz, Vertical Max Peak

90

80

70

60
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Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status  Polarization
Difference
269.1596 MHz 32.5 dBpV/m 46 dBuV/m -13.53 dB Pass Horizontal
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
2022-08-29

Index 153
RadilMation

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Horizontal Max Quasi Peak RBW: 120 kHz, Vertical Max Peak
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Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status  Polarization
Difference
269.0225 MHz 27.7 dBuV/m 46 dBuV/m -18.3dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HL 223

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-08-29
Note:
Index 154
RadilMation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-09-02
lower bandedge

Index 172
Radilfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
85 ———— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
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Pl Y W
ol
23G 232G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3886 GHz 62.23 dBuV/m 74 dBpV/m -11.77 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3886 GHz 48.96 dBuV/m 54 dBpV/m -5.04 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

85

s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmms RSS-Gen PK
——— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-02
upper bandedge

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 171

RadilMation
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 71.53 dBpV/m 74 dBpV/m -2.47 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 51.8 dBuV/m 54 dBpV/m -2.2dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2205-1454
Applicant: u-blox AG
Model Description: Stand-alone multiradio module
Model: NORA-W101
Test Sample ID: 40679
Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 20 °Celsius, Vnom: 5.0 V DC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11b; 1Mbps; CH 1_2412 MHz; DSSS; BW20
Test Date: 2022-09-09
Note: lower bandedge
Index 176
RadilMation
e FCC 15.209 AV e FCC 15209 PK  cmmmmms RSS-GeNnAV e RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
85 ———— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
ot
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: Asgasdyloony w,.nu.du P YRR ST Y BY AP 1'-5.MW+A'W”N"r
ot
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3861 GHz 57.28 dBuV/m 74 dBuVim -16.72 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3861 GHz 48.14 dBuV/m 54 dBpV/m -5.86 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

85

e FCC 15.209 PK
— RBW: 1MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1Mbps; CH 11_2462 MHz; DSSS; BW20

2022-09-02
upper bandedge

e RSS-GENAV  csmmmmm RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 175

RadilMation
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4878 GHz 55.89 dBuV/m 74 dBuV/m -18.11 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4878 GHz 49.27 dBuV/m 54 dBuV/m -4.73 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV

——— RBW: 1 MHz, Horizontal Max Peak

85

e FCC 15,209 PK  commmms RSS-GenAV  csmmmme RSS-Gen PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS1; CH 1_2412 MHz; OFDM; BW20

2022-09-09
lower bandedge

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 178

RadilMation
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3895 GHz 58.68 dBuV/m 74 dBuVim -15.32 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3895 GHz 48.31 dBuV/m 54 dBuV/im -5.69 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-09-02
Note: upper bandedge
Index 173
RadilMfation
e FCC 15209AV cmmmms FCC 15209 PK cmmmmms RSS-GenAV  csssmms RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
85 ———— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 66.93 dBuV/m 74 dBpV/m -7.07 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 50.79 dBpV/m 54 dBpV/m -3.21dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

——— RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454
u-blox AG

Stand-alone multiradio module

NORA-W101
40679

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCSO0; CH 3_2422 MHz; OFDM; BW40

2022-09-09
lower bandedge

s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmms RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 177

RadilMation

ok
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3889 GHz 61.89 dBuV/m 74 dBuV/m -12.11 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3889 GHz 50.26 dBuV/m 54 dBuV/im -3.74 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

——— RBW: 1 MHz, Horizontal Max Peak

85

e FCC 15,209 PK  commmms RSS-GenAV  csmmmme RSS-Gen PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCSO0; CH 9_2452 MHz; OFDM; BW40

2022-09-02
upper bandedge

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 174

RadilMation

75

70

3

Electrical Field (dBuV/m)

&

40
2484 G 2486 G 2483G 249G 2492G 2494 G 2496 G 2498G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 68.1 dBuV/m 74 dBpV/m -5.9dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 49.87 dBuV/m 54 dBpV/m -4.13 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

Test Date: 2022-09-09
Note:
e FCC 15.209 AV e FCC 15.209 PK RBW: 1 MHz, Horizontal Max Average

——— RBW: 1MHz, Vertical Max Peak

75

RBW: 1 MHz, Horizontal Max Peak

Index 179

RadilMation

RBW: 1 MHz, Vertical Max Average

70

45

Electrical Field (dBuV/m)

-
e

LS . e
B AL T " W
1G 2G 3G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.8251 GHz 44.65 dBuV/m 74 dBpV/m -29.35 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.8251 GHz 32.3 dBpyV/m 54 dBpV/m -21.7 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV e FCC 15.209 PK

——— RBW: 1MHz, Vertical Max Peak
75

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 180
RadilMation

RBW: 1 MHz, Vertical Max Average

70

— - — Xe

Electrical Field (dBuV/m)

D WV"'.

”%wj MW

WWM

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.8747 GHz 45.09 dBuV/m 74 dBpV/m -28.91 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.8747 GHz 36.97 dBpV/m 54 dBpV/m -17.03 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

75

s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmms RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

Index 181

RadilMation

— X

70

— X

Electrical Field (dBuV/m)

A
Yo

‘AL

s TR 2y

Yo

1G 2G 3G 4G 5G 6G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status
4.925 GHz 45.38 dBuV/m 74 dBpV/m -28.62 dB Pass
Frequency Average Average Limit Average Difference Average Status
4.925 GHz 38.59 dBpV/m 54 dBpV/m -15.41 dB Pass

8G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

75

e FCC 15.209 PK
——— RBW: 1MHz, Vertical Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-09

RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak

Index 182

RadilMation

RBW: 1 MHz, Vertical Max Average

70

45

Electrical Field (dBuV/m)

B

»-w") \MW

30 wvu..l.w..
it W
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.824 GHz 47.39 dBuV/m 74 dBpV/m -26.61 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.824 GHz 42.17 dBuV/m 54 dBuV/m -11.83 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

emmmms FCC 15209AV  csmmmms FCC 15209PK  cmmmmms RSS-GeNAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 183

RadilMation

90

80

704

60

e [
3 —_— — Xe —
S st |
N ey |
§ | ‘/}_ﬁh\\“ V EWM
" ;“‘A o . WW -
N T WY Y Ve T T
L Iy N
20 L
0L
N
1G 2G 3G 4G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.924 GHz 44.55 dBuV/m 74 dBpV/m -29.45 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.924 GHz 36.04 dBpV/m 54 dBpV/m -17.96 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

——— RBW: 1MHz, Vertical Max Peak
75

e FCC 15.209 PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCSO0; CH 6_2437 MHz; OFDM; BW40

2022-09-09

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Horizontal Max Peak

Index 184

RadilMation

RBW: 1 MHz, Vertical Max Average

70

— - — Xe

Electrical Field (dBuV/m)

o

WW

Frequency
2.3895 GHz
2.4837 GHz

Frequency
2.3895 GHz
2.4837 GHz

2G 3G 4G 5G 6G 8G
Frequency (Hz)
Peak Peak Limit Peak Difference Peak Status Polarization
56.93 dBuV/m 74 dBuVim -17.07 dB Pass Vertical
58.77 dBuV/m 74 dBuV/m -15.23 dB Pass Vertical
Average Average Limit Average Difference Average Status Polarization
44 .28 dBuV/m 54 dBuV/m -9.72 dB Pass Vertical
47.42 dBuV/im 54 dBpV/m -6.58 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

emmmms FCC 15209AV  csmmmms FCC 15209PK  cmmmmms RSS-GeNAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 190

RadilMation

90

80

70

60

£
3 -— e - . -
T sl
s T
g 4 WWMMM
S P TITRIVRPINGI F Frem— R
30 F n pron iy . .MA
C ot i J Lo Mmoot I
20 L
0L
N
8G 10G 12G 14G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.813 GHz 43.42 dBuV/m 74 dBuV/m -30.58 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.813 GHz 32.71 dBpV/m 54 dBuV/m -21.29 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
Test Date: 2022-09-09
Note:
Index 189
Radilfation
s FCC 15209AV cmmmmms FCC 15209 PK cmmmmms RSS-GeNAV  cmmmmm RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

o0

80 u

70

60 L
£ [
S | — — — - - — p—
S s
:r ﬂ 1
g wl ' WWM

30 - {tw ____ " Mook Ty L M

- P | W ——n————

20 L

104

o

8G 10G 122G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.816 GHz 44.56 dBuV/m 74 dBpV/m -29.44 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
17.816 GHz 31.81 dBpV/m 54 dBuV/m -22.19 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15.209AV  cmmmms FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-09

e RSS-GeNAV e RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 188

RadilMation

£
3 . — -
%:3 Ll ..Aw ot b '_n ..L_’“%vh'umﬂf.

30 o, ’| Msapdbiiatith LM.A.‘M

;WWA " " ™ ) ™ A.J I_ POTIop ” TSI Y e

20 L

0L

o

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.789 GHz 44.04 dBuV/m 74 dBpV/m -29.96 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.789 GHz 33.48 dBpV/m 54 dBuV/m -20.52 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15.209AV  cummms FCC 15.209 PK

RBW: 1 MHz, Horizontal Max Peak
100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11b; 1Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-09

s RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 187

RadilMation

90

80

70

60

E L
3 -— e . -
T sl
:or 1
ot WMMWWM B e v‘"“ﬂ“'
30 F (I ol i, . s
bk ahmsponds it s b i
20 L
0L
N
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.778 GHz 44.04 dBuV/m 74 dBpV/m -29.96 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.778 GHz 31.93 dBpV/m 54 dBpV/m -22.07 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15209AV  cmmmmms FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; BW20

2022-09-09

e RSS-GeNAV  csmmmme RSS-Gen PK

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 186

RadilMation

90

80

70

60

E L
3 -— e - . -
T sl
g of 'ﬂ e SR LRI BRI "
30 F A P Ao —
C o LY IV -
20 L
0L
N
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.779 GHz 43.47 dBuV/m 74 dBpV/m -30.53 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
17.779 GHz 31.62 dBpV/m 54 dBpV/m -22.38 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

emmmms FCC 15209AV  csmmmms FCC 15209PK  cmmmmms RSS-GeNAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11n; MCSO0; CH 6_2437 MHz; OFDM; BW40

2022-09-09

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 185

RadilMation

90

80

70

60

E L
3 -— e . -
T sl
§wf ,""M — WWM
30 : n N ety e M i e " ..m
st o & PR —
20 L
0L
N
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
11.403 GHz 39.88 dBpV/m 74 dBpV/m -34.12 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
11.403 GHz 27.46 dBuV/m 54 dBpV/m -26.54 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 191

RadilMation

75

70

65

Electrical Field (dBuV/m)

18G 19G

Frequency Peak
18.041 GHz

Frequency Average

18.041 GHz

46.41 dBpV/m

200G 21G 2G 223G 24G
Frequency (Hz)
Peak Limit Peak Difference

74 dBpV/m -27.59 dB Pass

Average Limit

Peak Status

Average Difference Average Status
36.27 dBpV/m 54 dBpV/m -17.73 dB Pass

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 192

RadilMation

75

70

65

Electrical Field (dBuV/m)

I i J'”y"“WWW&MWWMWmMJWW
Wk
18G 19G 2G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.622 GHz 47.99 dBuV/m 74 dBpV/m -26.01 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.622 GHz 35.19 dBpV/m 54 dBpV/m -18.81 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 150 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Amplifier Research AT4560

Measurement distance: 3m
Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-09-09
Note:
Index 193
RadilMation
e FCC 15.209 AV e FCC 15209 PK  cmmmmms RSS-GeNnAV e RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
8 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
70 L
of
gL
2 F
% -
£ F
g r
oF
5 APl NI o it P i P hia N
ok

18G 19G 2G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.184 GHz 48.11 dBuV/m 74 dBpV/m -25.89 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.184 GHz 36.69 dBpV/m 54 dBpV/m -17.31 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11b; 1Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 194

RadilMation

75

70

65

Electrical Field (dBuV/m)

Frequency Peak
18.163 GHz

Frequency Average

18.163 GHz

47.01 dBuV/m

200G 21G 2G 223G 24G
Frequency (Hz)
Peak Limit Peak Difference

74 dBpV/m -26.99 dB Pass

Average Limit

Peak Status

Average Difference Average Status
34.94 dBpV/m 54 dBpV/m -19.06 dB Pass

265G

Polarization
Vertical

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 152 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; BW20

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 195

RadilMation

75

70

65

Electrical Field (dBuV/m)

18G 19G 2G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.124 GHz 47.59 dBuV/m 74 dBpV/m -26.41 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.124 GHz 34.64 dBpV/m 54 dBpV/m -19.36 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GenAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Amplifier Research AT4560
3m

Tx; IEEE802.11n; MCSO0; CH 6_2437 MHz; OFDM; BW40

2022-09-09

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 196

RadilMation

75

70

65

Electrical Field (dBuV/m)

18G 19G 2G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.2 GHz 48.07 dBuV/m 74 dBpV/m -25.93 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.2 GHz 35.95 dBpV/m 54 dBpV/m -18.05 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX B Transmitter spurious emissions
(Tested variant 1)

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Rohde & Schwarz HK 116
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-08-29
Note:
Index 55
Radilfation

100 e FCC 15.247 Q-Peak v1 ———— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak

90

ok

0L

of
g [
é -
§ a0

of

: i M l |
30M 40M 60M 80M 10(I)M 120M 140M 160 M 200M
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
119.998 MHz 26 dBuV/m 43.5 dBuV/m -17.48 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Rohde & Schwarz HK 116

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-08-29

RBW: 120 kHz, Vertical Max Peak

Index 54

RadilMation

90

70

40

Electrical Field (dBpuV/m)

20

60M 80M

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HK 116

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-08-29
Note:
Index 56
RadilMation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak
20
ok
0L
of
g [
3 -
3 of
E w0
10(I)M 12[I]M 140 M 160 M 200M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status  Polarization
Difference
119.913 MHz 4.3 dBuV/m 43.5 dBuV/m -39.22 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HL 223

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-08-29
Note:
Index 59
RadilMation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
20
2
0L
of
g [
3 - ]
K
§ w0
204+
10
200M 300M 400 M 500 M 600 M 700 M 800M 1G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vhom: 3.3 VDC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-08-29

Index 58
RadilMation
100 e FCC 15.247 Q-Peak v1 RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak
20
ok
0L
wof
g [
3 - —
3 of
E w0
: 1
ol L 17
- ‘ ! N
r ! ‘ J l ) | \“‘ l
S Il..|,"l 'l'r!'“'ﬁ by 41,.,.1.\%%‘,?&119 ‘i‘f'ﬂ‘h'ﬂ Jg.uiJlikL.tMp.»,qu.'l.!ms:ww RN ke
‘ l“‘ l“'l i’ I ?V Y LTk N | ) )
| '.'WWM A
TR
10
200M 300M 400 M 500 M 600 M 700 M 800 M 1G
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status Polarization
Difference
407.62 MHz 22.1 dBuV/m 46 dBuV/m -23.86 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 159 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
2022-08-29

Index 57
RadilMation

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

90

70

40

Electrical Field (dBpuV/m)

20

== T

N
S
=

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-09-16
Note:
Index 62
Radilfation
e FCC 15209AV  cmmmmmm FCC 15.209 PK RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
90 :
ol
704
ol
g [
;*f A
§ % %M e
i : W W
Y SO — e ]
- S e
20 :
10 :
ok
G

2G 3G

Frequency (Hz)

4G

5G

6G

8G

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  csmmmme FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-09-16

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 64

RadilMation

20

70

£ [
é -— pre— . — - ——
¢
sk WL ot
g %w WM
30 e ——
- |ttt
r N’
20 L
104
N
1G 2G 3G 4G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3888 GHz 54.91 dBpV/m 74 dBpV/m -19.09 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3888 GHz 38.11 dBpV/m 54 dBpV/m -15.89 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 162 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-09-16
Note:
Index 68
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
90
ol
7
ok
g
=1 - —— e c— - - —
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> 50
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- W
20 L
104
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1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-16

Index 61
Radilfation
e FCC 15209AV  cmmmmmm FCC 15.209 PK RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
100
201
ol
L - . - _
704
ol
g F
3 —_— i — Xe —
s of
e r T~ |
% 4 MMWW M T |
o F WW
R VUV e ——
I~ —— g
[ N
20 L
104-
N
1G 2G 3G 4G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.8205 GHz 44.51 dBuV/m 74 dBpV/m -29.49 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
4.8205 GHz 30.27 dBpV/m 54 dBpV/m -23.73 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE802.11n; MCS 1; CH 11_2462 MHz; OFDM; HT20
Test Date: 2022-09-16
Note:
Index 67
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
so-f
" -
- ——— e  c— Xe - —
7
o -
g
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1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS 0; CH 6_2437 MHz; OFDM; HT40

2022-09-16

Index 63
Radilfation
e FCC 15209AV  cmmmmmm FCC 15.209 PK RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
100
201
ol
704
ol
EE ;
3 pa— — - —
2 t WWW
§ © W%wmw L/A N
N P P et
: W
20 L
104-
N
1G 2G 3G 4G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 55.61 dBpV/m 74 dBpV/m -18.39 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 39.64 dBpV/m 54 dBpV/m -14.36 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-16
lower bandedge

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 69

RadilMation

80

TT T T T 1T

70

60

55

Electrical Field (dBuV/m)

|

TTTK

50

A

40

Frequency (Hz)

24G
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-09-16
Note: lower bandedge
Index 70
RadilMation
emmmms FCC 15209AV e FCC 15209 PK cmmmmms RSS-GENAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
o RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
80 :
70
C H/.
% 604 N
E 55
50 : //
4 :
q;. G 232G 234G 236G 238G 24G
Frequency (Hz)
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number: GOM-2205-1454
Applicant: u-blox AG
Model Description: Stand-alone multiradio module
Model: NORA-W106
Test Sample ID: 40680
Test Site: Eurofins Product Service GmbH
Operator: Mr. Pudell
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 23 °Celsius, Vnom: 3.3 VDC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11n; MCS 1; CH 1_2412 MHz; OFDM; HT20
Test Date: 2022-09-16
Note: lower bandedge
Index 71
RadilMation
e FCC 15209AV  cmmmmm FCC 15209 PK e RSS-GENAV e RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

T TN T T TT
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Frequency (Hz)
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS 0; CH 3_2422 MHz; OFDM; HT40

2022-09-16
lower bandedge

RBW: 1 MHz, Vertical Max Average

Index 72

RadilMation

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz,

Vertical Max Peak

80

TT T T T 1T

70

60

|

55

Electrical Field (dBuV/m)

TTTK

50

40

Frequency (Hz)

24G
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 11_2462 MHz; DSSS; BW20
2022-09-16

upper bandedge

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

Index 76

RadilMation
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60

55

Electrical Field (dBuV/m)
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  cmmmmmm FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-16
upper bandedge

e RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 75

RadilMation

80

70

65

£
3
§ 55
504
]
L \M“—'W
s
2484G 2486 G 2483G 249G 242G 2494 G 2496 G 2498G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 63.76 dBuV/m 74 dBuV/m -10.24 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 48.17 dBuV/m 54 dBpV/m -5.83 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS 1; CH 11_2462 MHz; OFDM; HT20

2022-09-16
upper bandedge

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 74

RadilMation

80

70

65

£
=
§ 55
50+
g«vm
N ]
s
2484G 2486 G 2483G 249G 242G 2494 G 2496 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4836 GHz 61.92 dBuV/m 74 dBuV/m -12.08 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4836 GHz 48.93 dBuV/m 54 dBpV/m -5.07 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11n; MCS 0; CH 9_2452 MHz; OFDM; HT40
Test Date: 2022-09-16
Note: upper bandedge
Index 73
RadilMation
emmmms FCC 15209AV e FCC 15209 PK cmmmmms RSS-GENAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

85

80

70

gL
3 MW"W
Q -
% 60 Y w.ywmm; N [
i \
g -
w
50
I e
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r DAt tees e e T
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4
35
2484G 2486 G 2483G 249G 242G 2494 G 2496 G 2498G 25G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:

Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

Antenna:

Measurement distance:
Mode:

Test Date:

Note:

Electrical Field (dBuV/m)

|
a

100

e FCC 15.209AV  cmmmme FCC 15.209PK  cmmmmmm RSS-GENAV e RSS-Gen PK

RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 77

RadilMation

20

70

40

Lo, o A mcirsldb M Aty

L Ve A

20

i
%

10G 12G

Frequency (Hz)

14G

16G

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 175 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  cmmmme FCC 15.209PK  cmmmmmm RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-09-16

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

Index 78

RadilMation

20

70

Electrical Field (dBuV/m)

40

20

10G 12G 14G 16G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
Test Date: 2022-09-16
Note:
Index 79
RadiMation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
90
ol
7
ok
g
3 — ]
s of
§ ® : A WWWWWM et At
= M,WMM\/ e
30 Py
L WW‘“’}WM
L “ G e el
20 L
104
o -

10G 12G

Frequency (Hz)

14G

16G

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  cmmmme FCC 15.209PK  cmmmmmm RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Pudell

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 80

RadilMation

20

70

Electrical Field (dBuV/m)

40

Ab s DVMAG A

U SIAVIE L

20

10G 12G

Frequency (Hz)

14G

16G

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11n; MCS 1; CH 11_2462 MHz; OFDM; HT20

Test Date: 2022-09-16
Note:
Index 81
Radilfation
e FCC 15209AV s FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK RBW: 1 MHz, Horizontal Max Average
100 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
201
wf
704
of
B L
3 — e - - p—
S o
g [ 1
% a0 h Iob LN plasd LwAA'\.hMuMMLIM
B et sl AN Ao NN St i AN A AR AR ~ !
304 AF -
L WWM
L PN e el
0L
104-
o
8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.888 GHz 43.59 dBuV/m 74 dBuVim -30.41 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.888 GHz 30.38 dBuV/m 54 dBuV/im -23.62 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  cmmmme FCC 15.209PK  cmmmmmm RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11n; MCS 0; CH 6_2437 MHz; OFDM; HT40

2022-09-16

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 82

RadilMation

90
ok
704
of
g [
3 _— s - - p—
¢
Pl 1
%40- T P2 M.VA.:\.AJA .L.wmun.nﬂw“%\
B Bt A rss s s i Mo e AR )
30 : X,
L W-«WM
me
20 L
104
N
8G 10G 122G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.808 GHz 44.41 dBuV/m 74 dBpV/m -29.59 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
17.808 GHz 31 dBuV/m 54 dBpV/m -23 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 85

RadilMation

70

65

60

55

50

Electrical Field (dBuV/m)

40

1 AN e ok A A g Al I
W

% vV
D PPN SN2 SN SUSNNINID PSRN SIS VeV ey o s St
30
18G 19G 200G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.545 GHz 48.21 dBuV/m 74 dBpV/m -25.79 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.545 GHz 34.51 dBpV/m 54 dBpV/m -19.49 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 86

RadilMation

70

65

60

55

50

Electrical Field (dBuV/m)

40

b koA g N i

45 WMMNVMMV
M

135, Av\f
WW\MWWM/W"WWW
30
18G 19G 200G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.463 GHz 47.17 dBuV/m 74 dBpV/m -26.83 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.463 GHz 34.61 dBpV/m 54 dBpV/m -19.39 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 87

RadilMation

70

65

60

55

50

Electrical Field (dBuV/m)

40

o U AN A | WY

o WW\MWM,‘NLA 2t p g M b i m‘,/lk gyt al ol et
W

135, wﬂv VoV
MWWWWW
30
18G 19G 200G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.477 GHz 47.18 dBuV/m 74 dBpV/m -26.82 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.477 GHz 34.58 dBpV/m 54 dBpV/m -19.42 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-09-16

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 88

RadilMation

70

65

60

£
=
§ 50
i o Pt s iiletall e A |
40
® FOVAVERY
WWWMWW\N
30
18G 19G 200G 21G 2G 23G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Polarization
18.504 GHz 47.3 dBpV/m 74 dBpV/m -26.7 dB Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.504 GHz 34.69 dBpV/m 54 dBpV/m -19.31 dB Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  commmme FCC 15209 PK  cmmmmmm RSS-GENAV s RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Tx; IEEE802.11n; MCS 1; CH 11_2462 MHz; OFDM; HT20

2022-09-16

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

Index 84

RadilMation

70

65

60

55

50

Electrical Field (dBuV/m)

:

40

o M"‘A’M\V\MMMJ.M W*AWW.WV,‘MMJ”

MM
v W

35

LN W
30 L
18G 19G 200G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.504 GHz 47.33 dBuV/m 74 dBpV/m -26.67 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.504 GHz 34.82 dBpV/m 54 dBpV/m -19.18 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247 Issue 2

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 23 °Celsius, Vnom: 3.3 VDC
Amplifier Research AT4560

3m

Mode: Tx; IEEE802.11n; MCS 0; CH 6_2437 MHz; OFDM; HT40
Test Date: 2022-09-16
Note:
Index 83
RadilMation
emmmms FCC 15209AV e FCC 15209 PK cmmmmms RSS-GENAV s RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

8 RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

70 i

60 u
g [
=1 -
§ 50 u

o 1

. WMWVMMW Moo, A Aol Hg Bl DA b Yy

s

5 - o\ J‘\W

30 L

18G 19G 200G 21G 2G 23G 24G 255G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.49 GHz 47.2 dBuV/im 74 dBuVim -26.8 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.49 GHz 34.78 dBuV/m 54 dBuV/im -19.22 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX C

Transmitter spurious emissions

(Tested variant 2)

Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

@ FCC 15.247 Q-Peak v1
100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HK 116

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-11-11

Index 214

Radilfation

———— RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak

70

Electrical Field (dBpuV/m)

330M 40M

Frequency Peak
15.8 dBuV/m

120.661 MHz

60M 8Mm 100M 120m 140M 160M 200 M

Frequency (Hz)

Peak Limit
43.5 dBpV/m

Peak Difference Peak Status Polarization
-27.67 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HK 116

3m

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-11-11

RBW: 120 kHz, Vertical Max Peak

Index 215

Radilfation

70

Electrical Field (dBpuV/m)

30M 40M

Frequency Peak
17.2 dBpV/m

119.9682 MHz

60M 80Mm

Frequency (Hz)

Peak Limit
43.5 dBpV/m

Peak Difference
-26.28 dB

120Mm

Peak Status
Pass

140M

160 M 200 M

Polarization
Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1
100

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HK 116

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-11-11

RBW: 120 kHz, Vertical Max Peak

Index 216

Radilfation

70

Electrical Field (dBpuV/m)

30M 40M

Frequency Peak
18 dBuV/m

119.9852 MHz

60M 80Mm

Frequency (Hz)

Peak Limit
43.5 dBpV/m

Peak Difference
-25.48 dB

120Mm

Peak Status
Pass

140M

160 M 200 M

Polarization
Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20

2022-11-11

RBW: 120 kHz, Vertical Max Peak

Index 219

Radilfation

70

Electrical Field (dBpuV/m)

Frequency
611.58 MHz

300 M 400 M 500 M 600 M 700 M

Frequency (Hz)

Peak Peak Limit
26.4 dBuV/m 46 dBuV/m

Peak Difference Peak Status
-19.58 dB Pass

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:

Applicant:

Model Description:

Model:

Test Sample ID:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Test Site: Eurofins Product Service GmbH
Operator: Mr. Qawasmeh
Measurement software: RadiMation, version 2020.1.8

Test Conditions:

Antenna:

Tnom: 20 °Celsius, Vnom: 3.3V DC
Rohde & Schwarz HL 223

Measurement distance: 3m

Mode:
Test Date:
Note:

e FCC 15.247 Q-Peak v1

100

Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20

2022-11-11

RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak

Index 218

Radilfation

70

Electrical Field (dBpuV/m)

Frequency
614.16 MHz

300 M 400 M 500 M 600 M 700 M

Frequency (Hz)

Peak Peak Limit Peak Difference Peak Status
28 dBuV/m 95 dBpV/m -67.02 dB Pass

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.247 Q-Peak v1

RBW: 120 kHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HL 223

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20

2022-11-11

RBW: 120 kHz, Vertical Max Peak

Index 217

Radilfation

70

Electrical Field (dBpuV/m)

20

Frequency Peak
613.6 MHz

27.6 dBuV/m

300 M 400 M 500 M

Frequency (Hz)

Peak Limit
46 dBuV/m

Peak Difference
-18.38 dB

600 M

700 M

Peak Status

Pass

Polarization
Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209AV  cmmmmme FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average
5

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20
2022-10-20

Index 194
RadiMation
RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
RBW: 1 MHz, Vertical Max Peak

70

65

60

55

Electrical Field (dBpuV/m)

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4996 GHz 51.52 dBpV/m 74 dBpV/m -22.48 dB Pass Horizontal
4.824 GHz 46.28 dBuV/m 74 dBuV/m -27.72 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4996 GHz 38.48 dBpV/m 54 dBuV/m -15.52 dB Pass Horizontal
4.824 GHz 41.25 dBuV/m 54 dBuV/m -12.75dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV
——— RBW: 1 MHz, Vertical Max Average
5

e FCC 15.209 PK

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-10-19

Index 191
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

70

65

60

55

50

Electrical Field (dBpuV/m)

35

W{LW -

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4983 GHz 49.13 dBuV/m 74 dBpV/m -24.87 dB Pass Horizontal
4.8277 GHz 44.1 dBuV/m 74 dBuV/m -29.9dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4983 GHz 37.85 dBpyV/m 54 dBuV/m -16.15 dB Pass Horizontal
4.8277 GHz 32.22 dBpV/m 54 dBuV/m -21.78 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209AV  cmmmmme FCC 15.209 PK
——— RBW: 1 MHz, Vertical Max Average
5

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS1; CH 1_2412 MHz; OFDM; HT20
2022-10-20

Index 196
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Peak

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

70

65

60

55

B
2
%’ 50 -

40

X
20l M,,JII‘W RVNM
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4926 GHz 48.34 dBuV/m 74 dBpV/m -25.66 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.4926 GHz 37.06 dBpV/m 54 dBpV/m -16.94 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Mode: Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
Test Date: 2022-10-20
Note:
Index 193
RadilMfation
e FCC 15209AV  cmmmmme FCC 15.209 PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
wl
. -
704
o -
g [
2
8
3
=
o
|z
PAMMAMAMAMAUA A bttt T
20 L
10 r
. -

1G 2G 3G 4G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status
2.4947 GHz 49.77 dBuV/m 74 dBpV/m -24.23 dB Pass

4.8756 GHz 45.24 dBuV/m 74 dBpV/m -28.76 dB Pass
Frequency Average Average Limit Average Difference Average Status
2.4947 GHz 39.15 dBpV/m 54 dBuV/m -14.85 dB Pass

4.8756 GHz 31.19 dBpV/m 54 dBpV/m -22.81 dB Pass

8G

Polarization
Horizontal
Horizontal

Polarization
Horizontal
Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W101

Test Sample ID: 40677

Test Site: Eurofins Product Service GmbH
Operator: R. Jaafar

Measurement software:
Test Conditions:
Antenna:

Measurement distance: 3m

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC
Schwarzbeck BBHA 9120B

Mode: Tx; IEEE802.11n; MCSO0; CH 6_2437 MHz; OFDM; HT40
Test Date: 2022-10-20
Note:
Index 198
Radilfation
e FCC 15209AV  cmmmmme FCC 15.209 PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
100
ok
ok
704
ok
g [
> - oamas o P - - prE——
g F 1
87T b
o - |}
'g L {ﬂ m’r: |
8 40 w(% r M\L& X
= \ ‘ o WW%MN "
WWWWWWW T iy
304 | P
20 L
10 r
o
1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.489 GHz 49.87 dBuV/m 74 dBpV/m -24.13 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.489 GHz 39.94 dBpV/m 54 dBpV/m -14.06 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15.209AV e FCC 15209 PK  cmmmmms RSS-GeNAV e RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak
5

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 11_2462 MHz; DSSS; BW20
2022-10-20

Index 195
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

65

60

55

50

Electrical Field (dBpuV/m)

aad

1G 2G 3G 4G 5G 6G 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
4.924 GHz 46.17 dBuV/m 74 dBpV/im -27.83 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
4.924 GHz 41.71 dBuV/m 54 dBpV/m -12.29 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
2022-10-19

Index 192
Radilfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
o RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
704
60
- - — T\ — - - —
s F
S s
T o 2
n M w
§ st \ ) ]
R o -
35 L ]
30-%%‘ v \/me
1G 2G 3G 4G 5G 6IG 8G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.728 GHz 47.91 dBuV/m 74 dBpV/m -26.09 dB Pass Horizontal
3.941 GHz 45.81 dBuV/m 74 dBpV/m -28.19 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.728 GHz 37.49 dBpV/m 54 dBuV/m -16.51 dB Pass Horizontal
3.941 GHz 33.83 dBpV/m 54 dBpV/m -20.17 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; HT20
Test Date: 2022-10-20
Note:
Index 197
Radilfation
T oW i i WPk ROV Mz vercol M A < RO Wi, vrica s ok e et s

70

60

Electrical Field (dBpuV/m)

2G 3G 4G 5G 6G 8G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15.209 AV

85

e FCC 15.209 PK
———— RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20
2022-10-19

lower bandedge

Index 176
Radilfation

e RSS-GENAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

80

75

TT TR TTTT

70

65

60

55

Electrical Field (dBpuV/m)

AT T T T

50

45

e h,‘ ks “‘,_L AL YN WS NPT '.Lu " 7;411"“1 MWWMWW
40 r
23G 232G 234G 236G 238G 24G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3855 GHz 53.82 dBuV/m 74 dBuVim -20.18 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3855 GHz 42.43 dBuV/m 54 dBuV/m -11.57 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2205-1454
Applicant: u-blox AG
Model Description: Stand-alone multiradio module
Model: NORA-W101
Test Sample ID: 40677
Test Site: Eurofins Product Service GmbH
Operator: R. Jaafar
Measurement software: RadiMation, version 2020.1.8
Test Conditions: Tnom: 20 °Celsius, Vhom: 3.3V DC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11b; 1 Mbps; CH 11_2462 MHz; DSSS; BW20
Test Date: 2022-10-19
Note: upper bandedge
Index 186
Radilfation

e FCC 15209AV e FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK
—— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average

85

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

80

75

70

65

g F
= -
< st
€ F ! 2
§ 55_ B R EARA IR DR o O UL T v .l.'ui‘x J O DY T L R o il T e e R Al W BN L TN Wy TR
ST T T 7 7Y RO Y T TR AKICHA 2B A S D AR (kL L fard
50
45_:...._._ X !
Pt rphib R e T T VT WPy PP P
40 r
2484G 2486 G 2488G 249G 2492G 2494 G 24% G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4866 GHz 57.25 dBpV/m 74 dBpV/m -16.75 dB Pass Horizontal
2.4885 GHz 56.78 dBpV/m 74 dBpV/m -17.22 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.4866 GHz 45.44 dBuV/m 54 dBuV/m -8.56 dB Pass Horizontal
2.4885 GHz 44.85 dBuV/m 54 dBpV/m -9.15dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 1 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-10-19
Note: lower bandedge
Index 183
Radilfation
. FCC15209AV s FCC 15209PK e RSS-GENAV e RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

———— RBW: 1 MHz, Horizontal Max Peak

85

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

80

75

70

65

Electrical Field (dBpuV/m)

40

35

23G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3899 GHz 59.75 dBpV/m 74 dBpV/m -14.25 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.3899 GHz 44.65 dBuV/m 54 dBpV/m -9.35dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV e FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Schwarzbeck BBHA 9120B
3m
Tx; IEEE802.11g; 1 Mbps; CH 11_2462 MHz; OFDM; BW20
2022-10-19
upper bandedge
Index 184
Radilfation

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

80

75

70

65

g F
s F o1
%’60 r 9 u .
§ s : - 1 u h"““"—‘!l'ujh““mmhéhﬁm i;\lall!udﬂulth b L. 4 3010 o et AR L
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50
P
T TSV IPIRT YT IOA bl
40 r
2484 G 2486 G 2488G 249G 2492G 2494 G 24% G 2498 G 25G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4839 GHz 61.12 dBuV/m 74 dBpV/m -12.88 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.4839 GHz 46.75 dBuV/m 54 dBpV/m -7.25dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-10-19

lower bandedge

Index 172
Radilfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
T RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
80
704
: 1
e [ 2
s [
< st
§ 55 : -
50
a5 X
TR VPV RTRRY NPT PAITIRAION WY PP OSETP) TRF PREPRT SRP) RPN
40 r
23G 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3875 GHz 62.5 dBuV/m 74 dBuVim -11.5dB Pass Vertical
2.3899 GHz 65.67 dBuV/m 74 dBuVim -8.33 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.3875 GHz 45.26 dBuV/m 54 dBuV/m -8.74 dB Pass Vertical
2.3899 GHz 48.09 dBuV/m 54 dBuV/im -5.91 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV e FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK

———— RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Schwarzbeck BBHA 9120B
3m
Tx; IEEE802.11g; 6 Mbps; CH 1_2462 MHz; OFDM; BW20
2022-10-19
upper bandedge
Index 175
Radilfation

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Average

80

75

3

70

65

g F
= -
< st .
E 5 ‘

50 itk d I L

40 r

2484G 2486 G 2488G 249G 2492G 2494 G 24% G 2498 G 25G

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.4835 GHz 69.92 dBuV/m 74 dBpV/m -4.08 dB Pass Vertical
2.4836 GHz 70.86 dBpV/m 74 dBpV/m -3.14 dB Pass Vertical
2.4847 GHz 66.68 dBuV/m 74 dBuV/m -7.32dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
2.4835 GHz 51.42 dBpV/m 54 dBpV/m -2.58 dB Pass Vertical
2.4836 GHz 52.47 dBpV/m 54 dBpV/m -1.53 dB Pass Vertical
2.4847 GHz 50.82 dBpyV/m 54 dBuV/m -3.18 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

s FCC 15.209AV e FCC 15209 PK  cmmmmms RSS-GeNAV e RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak

85

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120B

3m

Tx; IEEE802.11n; MCS1; CH 1_2412 MHz; OFDM; HT20
2022-10-19

lower bandedge

Index 187
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

80

75

70

65

Electrical Field (dBpuV/m)

45

=

Ll

40

PR ORTYT ST N FTSTAVEY RN W)
MNP

35

23G 23 234G 236G 238G 24G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
2.3899 GHz 55.43 dBpV/m 74 dBpV/m -18.57 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
2.3899 GHz 42.84 dBuV/m 54 dBpV/m -11.16 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number: GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W101

Test Sample ID: 40677

Test Site: Eurofins Product Service GmbH
Operator: R. Jaafar

Measurement software: RadiMation, version 2020.1.8

Test Conditions: Tnom: 20 °Celsius, Vhom: 3.3V DC
Antenna: Schwarzbeck BBHA 9120B
Measurement distance: 3m

Mode: Tx; IEEE802.11n; MCSO0; CH 9_2452 MHz; OFDM; HT40
Test Date: 2022-10-19

Note: upper bandedge

Index 190
RadiMation
RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

e FCC 15209AV e FCC 15209 PK  cmmmmms RSS-GENAV  cmmmmmm RSS-Gen PK
—— RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average

85

80

75

70

65

60

Electrical Field (dBpuV/m)

55

UL VYT ISP T O S T VY I S TR IR KRNI e (ARG AR LAY B T STl
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50
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40 r
25, N
2484 G 2486 G 248G 249G 2492G 2494 G 249% G 2498G 25G
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209PK  cmmmmms RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20
2022-10-20

Index 202
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

Electrical Field (dBpuV/m)

20

8G 10G 12G 14G 16G 18G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.873 GHz 44.79 dBuV/m 74 dBpV/m -29.21 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.873 GHz 31.26 dBpV/m 54 dBpV/m -22.74 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

e FCC 15209AV  cmmmmme FCC 15.209PK  cmmmmms RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11g; 6 Mbps; CH 1_2412 MHz; OFDM; BW20
2022-10-20

Index 203
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

E
2

ok Lyt " s st b J‘A

;"m‘ Maderrh ™ > A

20 L

10 r

N

8G 10G 12G 14G 16G 18G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.835 GHz 44.09 dBuV/m 74 dBpV/m -29.91 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
17.835 GHz 32.81 dBpV/m 54 dBpV/m -21.19 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 3.3V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 6 Mbps; CH 6_2437 MHz; OFDM; BW20
Test Date: 2022-10-20
Note:
Index 204
Radilfation
. FCC 15209AV e FCC 15209PK e RSS-GENAV e RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Horizontal Max Peak

100

RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

Electrical Field (dBpuV/m)

20

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Antenna: Schwarzbeck HWRD 650
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 6 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-10-20
Note:
Index 205
Radilfation
o oW W oo ek RO i Ve v T i, Ve Pk e T ool e

Electrical Field (dBpuV/m)

A iabitoadl .u..»"“‘

v v
» "~ Medllyshirs, Aq,ﬁ o v
20
10 r
0
8G 10G 12G 14G 16G 18G
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 212 of 230



Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15209AV  cmmmmme FCC 15.209PK  cmmmmms RSS-GENAV e RSS-Gen PK
RBW: 1 MHz, Horizontal Max Peak

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Tx; IEEE802.11n; MCS1; CH 11_2462 MHz; OFDM; HT20
2022-10-20

Index 206
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

-
70
—

Electrical Field (dBpuV/m)

PV ATY T T

20

potladedh e i

10G 122G 114G 16G 18G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

e FCC 15.209 AV

80

e FCC 15.209 PK
RBW: 1 MHz, Horizontal Max Peak

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11b; 1 Mbps; CH 1_2412 MHz; DSSS; BW20
2022-10-20

Index 208
Radilfation

e RSS-GENAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Average

RBW: 1 MHz, Both Max Peak
RBW: 1 MHz, Vertical Max Peak

70

65

60

55

Electrical Field (dBpuV/m)

40

15 TR VIRREAM A Lkt

| ' ¥ | oy
u_‘.“ AL O o L A0 il .MH‘M.} n vy

L '“‘*‘“”*WWM”MM% WL L Y |
30 L
18G 19G 206G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.025 GHz 47.98 dBuV/m 74 dBuV/m -26.02 dB Pass Vertical
21.201 GHz 46.03 dBuV/m 74 dBpV/m -27.97 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
18.025 GHz 36.2 dBuV/m 54 dBuV/m -17.8 dB Pass Vertical
21.201 GHz 34.75 dBpV/m 54 dBuV/m -19.25dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC

Antenna: Amplifier Research AT4560
Measurement distance: 3m
Mode: Tx; IEEE802.11g; 1 Mbps; CH 1_2412 MHz; OFDM; BW20
Test Date: 2022-10-20
Note:
Index 209
RadilMfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
P — RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
70 L
60 L
g f
s F
Q -
3
l: -
E s0--
o -
18G 19G 206G 21G 2G 23G 24G 25G 265G
Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

Measurement distance: 3m
Mode: Tx; IEEE802.11g; 1 Mbps; CH 11_2462 MHz; OFDM; BW20
Test Date: 2022-10-20
Note:
Index 210
Radilfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
P — RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
70 u
60 u
e [
s F
% 50 u
w - 1
18G 19G 200G 21G 2G 23G 24G 25G 265G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.353 GHz 48.03 dBuV/m 74 dBuVim -25.97 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.353 GHz 36.1 dBuV/m 54 dBpV/m -17.9dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

s FCC 15.209AV e FCC 15209 PK  cmmmmms RSS-GeNAV e RSS-Gen PK
———— RBW: 1 MHz, Horizontal Max Peak

80

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

3m

Tx; IEEE802.11n; MSC1; CH 11_2462 MHz; OFDM; HT20
2022-10-20

Index 211
Radilfation

RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average

RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Vertical Max Average

70

60

55

Electrical Field (dBpuV/m)

50

18G 19G

206G 21G 22G 23G 4G 25G 265G

Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to 47 CFR Part 15.247, RSS-247

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

R. Jaafar

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 3.3V DC
Amplifier Research AT4560

Measurement distance: 3m
Mode: Tx; IEEE802.11n; MSCO; CH 6_2437 MHz; OFDM; HT40
Test Date: 2022-10-20
Note:
Index 213
RadilMfation
e FCC 15209AV  cmmmmms FCC 15209 PK  cmmmmms RSS-GeNAV  cmmmmms RSS-Gen PK RBW: 1 MHz, Both Max Peak RBW: 1 MHz, Horizontal Max Average
P — RBW: 1 MHz, Horizontal Max Peak RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
70 L
60 L
g f
s F
Q -
3
l: -
% 50 L
oo

Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
18.153 GHz 47.6 dBuV/m 74 dBpV/m -26.4 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
18.153 GHz 36.38 dBuV/m 54 dBuV/m -17.62 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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ANNEX D Receiver spurious emissions

Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:

GOM-2205-1454

Applicant: u-blox AG

Model Description: Stand-alone multiradio module
Model: NORA-W101

Test Sample ID: 40679

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vnom: 5.0 V DC
Rohde & Schwarz HK 116

3m

Mode: Rx; IEEE802.11g; CH 6_2437 MHz; BW20
Test Date: 2022-08-26
Note:
Index 150
RadilMation
RSS-GenRxQP . RBW: 120 kHz, Horizontal Max Peak ——— RBW: 120 kHz, Vertical Max Peak
ol
wl

Electrical Field (dBuV/m)

T
330M 40M 60M 80M 100M 120M 140 M 160M 200M

Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
81.816 MHz 20.5 dBuV/m 40 dBuV/m -19.51 dB Pass Horizontal
135.0727 MHz 30.9 dBpV/m 43.5 dBpV/m -12.64 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:
Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 20 °Celsius, Vhom: 5.0 V DC
Rohde & Schwarz HL 223

3m

Mode: Rx; IEEE802.11g; CH 6_2437 MHz; BW20
Test Date: 2022-08-26
Note:
Index 151
RadilMation
- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
of
45 i [
S
oF
g L 1 2 4
> B Q 3
gl \T ‘ Q N
% 25_: ,]l || I - 1 ||||HJ“ | IIIIW i | i 1| Wk . |
RV LA .
»f i ' ! ‘ b (Ll
i W W MI'W’ WMWWW' iy
15_: IJ |J“JII ||u
| ﬂ NG R '
Y
o
200M 300M 400 M 500 M 600 M 700 M 800 M 1G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
284.96 MHz 32.1 dBpV/m 46 dBuV/m -13.85dB Pass Horizontal
323.86 MHz 31.9 dBuV/m 46 dBuV/m -14.11 dB Pass Horizontal
417.76 MHz 30.6 dBuV/m 46 dBuV/m -156.39dB Pass Horizontal
909.48 MHz 31 dBuV/m 46 dBuV/m -15.02 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 220 of 230



Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

Test Date:

Note:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vnom: 5.0 V DC
Schwarzbeck BBHA 9120D

3m

Rx; IEEE802.11g; CH 6_2437 MHz; BW20
2022-08-29

Index 155
Radilation
e RSS-GeNRXAV  cmmmmme RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak

100
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T sl
E ) WW a

0+ P"'""‘M iy

20 L

101

o

1G 2G 3G 4G 5G 65G
Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.852 GHz 46.59 dBuV/m 74 dBuVim -27.41 dB Pass Horizontal
Frequency Average Average Limit Average Difference Average Status Polarization
5.852 GHz 38.43 dBuV/m 53.98 dBuV/m -15.55 dB Pass Horizontal

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

Mode:
Test Date:
Note:

s RSS-GENRX AV  csmmmms RSS-Gen Rx Peak
——— RBW: 1 MHz, Vertical Max Average

100

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40679

Eurofins Product Service GmbH

Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vhom: 5.0 V DC
Schwarzbeck HWRD 650

3m

Rx; IEEE802.11g; CH 6_2437 MHz; BW20
2022-08-29

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

RBW: 1 MHz, Horizontal Max Peak

Index 156

Radilfation

90

80

70

60

50

Electrical Field (dBuV/m)

40

30

20

8G

10G 122G 4G

Frequency (Hz)

16G 18G

Test Report No.: GOM-2205-1454-TFC247WF-V02
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ANNEX E

Receiver spurious emissions

(Tested variant 1)

Radiated Spurious Emissions according to RSS-247 Issue 2, RSS-Gen

Project Number:

Applicant: u-blox AG
Model Description:

Model: NORA-W106
Test Sample ID: 40680

Test Site:

Operator: Mr. Voigt

Measurement software:
Test Conditions:

Antenna:

GOM-2205-1454

Stand-alone multiradio module

Eurofins Product Service GmbH

RadiMation, version 2020.1.8

Tnom: 22 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HK 116
Measurement distance: 3m

Mode: Rx; IEEE 802.11g, 2437 MHz, EUT horizontal
Test Date: 2022-08-29
Note:
Index 57
RadilMation

- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak

50

404
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w - 1

i j“‘ |‘J I
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30M 40IM 60IM 80 M 100 M 120M 140 M 160 M 200M
Frequency (Hz)
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status Polarization
Difference

79.3042 MHz 15 dBuV/m 40 dBuV/m -25dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to RSS-247 Issue 2, RSS-Gen

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vnom: 3.3 VDC
Rohde & Schwarz HL 223

3m

Mode: Rx; IEEE 802.11g, 2437 MHz, EUT horizontal
Test Date: 2022-08-29
Note:
Index 56
RadilMation
- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
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Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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Radiated Spurious Emissions according to RSS-247 Issue 2, RSS-Gen

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:
Mode:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vnom: 3.3 VDC
Schwarzbeck BBHA 9120D

3m

Rx; IEEE 802.11g, 2437 MHz, EUT horizontal

Test Date: 2022-08-29
Note:
Index 55
Radilfation
e RSS-GENRXAV s RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
100
201
ol
704
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% [ WWMM
B MWW
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30 I e
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104-
o
1G 2G 3G 4G 5G 65G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
5.804 GHz 44.81 dBuV/m 74 dBpV/m -29.19 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
5.804 GHz 39.57 dBpV/m 53.98 dBuV/m -14.41 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to RSS-247 Issue 2, RSS-Gen

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W106

40680

Eurofins Product Service GmbH
Mr. Voigt

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vnom: 3.3 VDC
Schwarzbeck HWRD 650

3m

Mode: Rx; IEEE 802.11g, 2437 MHz, EUT horizontal
Test Date: 2022-08-29
Note:
Index 54
RadiMation
e RSS-GENRXAV s RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
90
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7
ok
g
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Frequency (Hz)

Test Report No.: GOM-2205-1454-TFC247WF-V02
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ANNEX F

Receiver spurious emissions

(Tested variant 2)

Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vhom: 3.3V DC

Antenna: Rohde & Schwarz HK 116
Measurement distance: 3m
Mode: Rx; IEEE802.11g; CH 6_2437 MHz; BW20
Test Date: 2022-11-11
Note: With external antenna (PN PRO-IS-237)
Index 219
RadilMation
- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak
50
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30M 40IM 60IM 80 M 100 M 120M 140 M 160 M 200M
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
149.9903 MHz 24.4 dBuV/m 43.5 dBuV/m -19.13 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vhom: 3.3V DC
Rohde & Schwarz HL 223

3m

Mode: Rx; IEEE802.11g; CH 6_2437 MHz; BW20
Test Date: 2022-11-11
Note: With external antenna (PN PRO-IS-237)
Index 218
Radilfation

- RSS-Gen Rx QP RBW: 120 kHz, Horizontal Max Peak RBW: 120 kHz, Vertical Max Peak RBW: 120 kHz, Vertical Max Quasi Peak
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Frequency (Hz)
Frequency Peak Peak Limit Peak Difference Peak Status Polarization
679.84 MHz 35.7 dBpV/m 46 dBuV/m -10.3dB Pass Vertical
Frequency Quasi-Peak Quasi-Peak Limit Quasi-Peak Quasi-Peak Status Polarization
Difference

679.84 MHz 28.5 dBpV/m 46 dBpV/m -17.51 dB Pass Vertical

Test Report No.: GOM-2205-1454-TFC247WF-V02

Eurofins Product Service GmbH
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:
Applicant:

Model Description:
Model:

Test Sample ID:

Test Site:

Operator:
Measurement software:
Test Conditions:
Antenna:

Measurement distance:

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH
Mr. Qawasmeh

RadiMation, version 2020.1.8
Tnom: 22 °Celsius, Vhom: 3.3V DC
Schwarzbeck BBHA 9120D

3m

Mode: Rx; IEEE802.11g; CH 6_2437 MHz; BW20
Test Date: 2022-11-11
Note: With external antenna (PN PRO-IS-237)
Index 216
RadiMation
e RSS-GENRXAV s RSS-Gen Rx Peak RBW: 1 MHz, Horizontal Max Average RBW: 1 MHz, Horizontal Max Peak
100 ——— RBW: 1 MHz, Vertical Max Average RBW: 1 MHz, Vertical Max Peak
%0 :
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g [
§
20 :
10 :
. -

1G 2G 3G 4G
Frequency (Hz)
Frequency Peak Peak Limit Peak Difference
6.494 GHz 49.61 dBuV/m 74 dBpV/m -24.39 dB Pass

Frequency
6.494 GHz

Average

38.82 dBpV/m

Average Limit

53.98 dBuV/m -15.16 dB Pass

Peak Status

Average Difference Average Status

5G

65G

Polarization
Vertical

Polarization
Vertical
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Radiated Spurious Emissions according to RSS-247, RSS-Gen Issue 5

Project Number:

Applicant:

Model Description:
Model:

Test Sample ID:
Test Site:
Operator:

Measurement software:

Test Conditions:

Antenna:

Measurement distance:
Mode:

Test Date:

Note:

100

e RSS-GENRXAV  csmmmmm RSS-Gen Rx Peak

——— RBW: 1 MHz, Vertical Max Average

GOM-2205-1454

u-blox AG

Stand-alone multiradio module
NORA-W101

40677

Eurofins Product Service GmbH

Mr. Qawasmeh

RadiMation, version 2020.1.8

Tnom: 22 °Celsius, Vhom: 3.3V DC
Schwarzbeck HWRD 650

3m

Rx; IEEE802.11g; CH 6_2437 MHz; BW20
2022-11-11

With external antenna (PN PRO-1S-237)

RBW: 1 MHz, Horizontal Max Average
RBW: 1 MHz, Vertical Max Peak

Index 217

RadilMation

RBW: 1 MHz, Horizontal Max Peak
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Frequency (Hz)

Frequency Peak Peak Limit Peak Difference Peak Status Polarization
17.812 GHz 48.51 dBuV/m 74 dBuVim -25.49 dB Pass Vertical
Frequency Average Average Limit Average Difference Average Status Polarization
17.812 GHz 34.54 dBuV/m 53.98 dBuV/m -19.44 dB Pass Vertical

===END OF TEST REPORT ===
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